As per UGC guidelines an electronic bar code is provided to secure your paper

> S
. Ki “ A 1
T

Check for E‘Mj

updates

International Journal for Modern Trends in Science and Technology
Volume 11, Issue 09, pages 01-14.

ISSN: 2455-3778 online

Auvailable online at: http://www.ijmtst.com/voll lissue09.html

DOL: https://doi.org/10.5281/zenodo.17042512

Investigating Study on Used Water Management Under
SBM- U 2.0

Nakul Shenode?, Dilip L. Budhlani?, Mayuri Kanzode3

Assistant Professor, Civil Engineering Department, Swaminarayan Siddhanta Institute of Technology, Nagpur.
2Head of Department, Civil Engineering Department, Swaminarayan Siddhanta Institute of Technology, Nagpur.
3Research Scholar, Civil Engineering Department, Swaminarayan Siddhanta Institute of Technology, Nagpur.
[...]
process is done by alum to have a turbidity and to
remove the suspended solids. This method is more
advantageous of cost effective, negligible operation and
maintenance with minimum electricity, smaller
footprint. The main focus of the project is to avoid the
scarcity of the irrigation water and to avoid the odor in
the treated water and to enhance the quality of the water
to prevent ground water pollution by analyzing the
nominal water parameters that need to be satisfied for
reusing the treated water with the references of IS 3025
code books.

[3] Phytorid System for Urban Wastewater Treatment
by Suryapratap Galande, Gopi Kuwar, Satish Jadhal,
Pankaj Akhade, Prof. Hameed Rafai, Prof. Keerthi
BGurani (2022) The treatment of urban wastewater has
become a significant challenge, especially in rural and
urban areas where the demand for effective sewage
treatment exceeds the capacity of existing infrastructure.
As urban populations grow, so does the volume of
wastewater generated, leading to untreated sewage
being released into rivers, lakes, and other water bodies,
With

increasing awareness of the harmful effects of untreated

causing severe environmental degradation.
sewage, there is a growing need for alternative treatment
solutions. Traditional methods like activated sludge
systems, trickling filters, and lagoons, though effective,
have limitations such as high operational costs and space
requirements. This has led to the exploration of more
sustainable, cost-effective methods, such as constructed
wetlands and phytoremediation techniques.
Phytoremediation, particularly the use of plant-based
systems, has gained popularity as a natural method of
treating wastewater. The Phytorid system is a form of

constructed wetland that uses plants to filter and

degrade pollutants in wastewater. By harnessing the
power of plant roots and microorganisms, this system
has proven to be highly effective in reducing organic
matter, nutrients, and pathogens from urban
wastewater. Studies, including the work by Galande et
al. (2022), highlight the Phytorid system's potential to
serve as an alternative or complementary treatment
method in urban areas where centralized treatment
plants are not feasible.

[4] Phytorid Technology by Tanmay Saka, Damini
Ghule, Imran Patel, Safwan Sayyed, Assistant Prof.
P.A. Manatkar (2021) The management and treatment of
wastewater, particularly in rapidly growing urban and
rural areas, is a critical concern in many countries,
including India. Traditionally, wastewater was collected
through primitive systems that relied on gravity to
transport sewage to a disposal point. This method often
involved open channels or direct disposal into water
bodies, which

contamination. Over time, more sophisticated systems

contributed to  environmental
were developed, incorporating modern water carriage
sewerage techniques, where sewage is mixed with water
and transported through closed conduits under gravity
flow. These modern systems ensure that sewage is safely
carried and disposed of, often after undergoing
treatment processes to remove harmful pollutants. In
India, the situation is complex, with major metropolitan
cities and larger towns typically equipped with modern
sewage treatment facilities. However, smaller towns and
villages continue to use outdated systems that struggle
with efficient waste management. As urbanization
intensifies, there is a pressing need for affordable,
efficient, and sustainable wastewater treatment
solutions, especially in areas that cannot accommodate
One

promising solution is Phytorid Technology, a natural

expensive, large-scale infrastructure. such
treatment process that utilizes plants to treat wastewater.
Phytorid technology is a type of constructed wetland
system where the root zone of plants and the
surrounding soil matrix act as natural filters, removing
contaminants from wastewater.

[5] Implementation of Sewage Treatment Plant by
using Phytorid Technology by Anuradha Manikrao
Patil, Sagar Gawande (2016) With rapid population
growth, urbanization, and industrial development, the
pressure on water resources is mounting not just in

terms of quantity but also in terms of quality. In many

6 International Journal for Modern Trends in Science and Technology



urban areas, domestic sewage, industrial effluents, and
runoff from agricultural and mining activities are major
contributors to water pollution. This pollution is a
and health

particularly in cities where water contamination is

significant environmental concern,

widespread. The competition for limited water
resources, coupled with inadequate sanitation systems
and insufficient wastewater treatment infrastructure,
aggravates the problem. In India, approximately 95% of
sewage treatment plants (STPs) in major cities are
reported to be inefficient or not fully functional.
Common issues include interrupted operations due to
frequent power failures,

hydraulic or organic

overloading, inadequate oxygenation caused by
mechanical breakdowns of aerators, uneven sewage
distribution, difficulties in and
These

increasingly difficult for traditional treatment plants to

sludge handling,

financial constraints. challenges make it

effectively manage wurban wastewater and meet
environmental standards. Phytorid technology offers a
promising solution to address these issues. This system
utilizes constructed wetlands with specific plant species
to treat sewage through natural filtration processes.
Plants play a crucial role in absorbing and filtering out
pollutants, including organic matter, nutrients, and
pathogens, while promoting microbial activity in the
root zone. As a cost-effective, low-energy alternative to
traditional STPs,

[6] Performance Assessment of Domestic Wastewater
Treatment Plants Operating on Different Technologies
by Sudhir Kumar, Mahendra Pratap Choudhary (2020)
The city of Delhi, with its rapidly growing population,
faces significant challenges in managing wastewater,
which contributes to the severe pollution of the Yamuna
River. As one of the most polluted rivers in India, the
Yamuna suffers from untreated wastewater being
directly discharged into it, exacerbating environmental
and public health risks. The sewerage system in Delhi
has been affected by improper drainage management
and insufficient sewer installations, particularly in
undeveloped and slum areas. This results in poor water
quality in surface water bodies, especially the Yamuna,
which poses serious hygiene and health concerns for its
increasing population. To address these concerns, the
Delhi Jal Board has implemented sewage treatment
plants (STPs) using various treatment technologies to
efficiently treat wastewater before discharging it into

rivers or using it for non-domestic purposes such as
irrigation and cleaning. This study focuses on assessing
the performance of three STPs located in Delhi:
Najafgarh, Delhi Gate, and Shahdara, each employing
different treatment technologies — Extended Aeration
(EA), Biological Filtration and Oxygenated Reactor
(BIOFOR), and Phytorid, respectively. The study found
that the STPs using BIOFOR and Phytorid technologies
were more efficient in treating municipal wastewater
compared to the EA technology employed at the
Najafgarh STP. Specifically, the effluent quality from the
BIOFOR and Phytorid-based systems met the required
standards for discharge into surface water bodies and
could be safely utilized for irrigation, agricultural
activities, and cleaning purposes.

[7]1 Constructed Wetlands - Natural Treatment of
Wastewater by Mrs. Snehal Bhaskar Thamke, Dr. Arif
Khan (2021) Constructed wetlands are engineered and
managed wetland systems that are increasingly
receiving worldwide attention for wastewater treatment
and reclamation. Compared to conventional treatment
plants, constructed wetlands are cost-effective and easily
operated and maintained, and they have a strong
potential for application in a small community.
Constructed wetlands for wastewater treatment have
substantially developed in the last decades. As an
eco-friendly treatment process, constructed wetlands
may enable the effective, economical, and ecological
treatment of agricultural, industrial, and municipal
wastewater. Constructed wetlands are very effective in
removing organics and suspended solids, whereas the
removal of nitrogen is relatively low, but could be
improved by using a combination of various types of
constructed wetlands meeting the irrigation reuse
standards. The removal of phosphorus is usually low,
unless special media with high sorption capacity are
used. Pathogen removal from wetland effluent to meet
irrigation reuse standards is a challenge unless
supplementary lagoons or hybrid wetland systems are
used. In this paper studies various case study related to
Wetlands in Indian Cities and also described include
systems involving both constructed and natural
wetlands, habitat creation and restoration.

[8] The research paper titled "Design of MBBR Based
Sewage Treatment Plant" was published in the year
2022 by authors Priyanka R. Kamble, Nalini Thakre,

and Hiradas Lihare. The study explores the effectiveness

7 International Journal for Modern Trends in Science and Technology



of Moving Bed Biofilm Reactor (MBBR) technology in

treating sewage, particularly within educational
institutions where water demand is high. MBBR
technology is an advanced and efficient method for
biological wastewater treatment. It combines the
advantages of activated sludge and biofilm processes,
making it an ideal solution for sewage treatment plants
(STPs). The system utilizes suspended plastic carriers
with a high surface area to support biofilm growth,
enhancing microbial activity and wastewater treatment
efficiency. Numerous studies have highlighted the
effectiveness of MBBR technology in municipal and
industrial wastewater treatment. Research indicates that
MBBR systems achieve high removal efficiencies for
organic matter, nitrogen, and phosphorus. Unlike
conventional treatment methods, MBBR is resistant to
shock loads and variations in influent characteristics.
Studies also show that MBBR requires a smaller
footprint compared to conventional activated sludge
systems, making it suitable for space-constrained areas
such as educational campuses. A critical aspect of
wastewater treatment is its cost-effectiveness. Literature
that MBBR

operational costs due to reduced sludge production and

suggests technology has moderate
minimal maintenance. The estimated treatment cost of 1
KLD of sewage in India ranges between INR 18 to 20,
with treated water valued at INR 40-60 per KLD.

[9] Akshay Kshetre et al. (2018), "Comparative Study on
Activated Sludge Process and Stabilization Pond to
Reduce BOD", emphasized the need for wastewater
treatment and explored various available techniques.
These (ASP),
Trickling Filter, Extended Aeration Sludge Process,
Aerated Lagoon, Oxidation Ditch, Waste Stabilization
Pond (WSP), Up-flow Anaerobic Sludge Blanket (UASB),
Membrane Bio-Reactor (MBR), Moving Bed Bio-Film
Reactor (MBBR), Sequential Batch Reactor (SBR), and
Rotating Biological Contactors (RBCs). Among these, the

included Activated Sludge Process

study particularly focused on a comparative analysis of
the Activated Sludge Process and the Stabilization Pond
in their effectiveness at reducing Biochemical Oxygen
Demand (BOD). According to Kshetre et al. (2018), ASP
is a widely used aerobic treatment process that offers a
higher removal efficiency in a relatively compact space
and within a shorter retention time. However, it requires
skilled operation and higher energy input. On the other

hand, Stabilization Ponds, while requiring a larger area

and longer retention time, offer a more natural and
cost-effective method for treating wastewater with
minimal energy use and simpler operation. Their
findings revealed that both methods are effective in BOD
removal, but the choice between them largely depends
on site-specific conditions, availability of land, and
operational capabilities. The study serves as a valuable
reference for selecting an appropriate biological

treatment method based on environmental and
economic considerations.

[10] Rishabh Shukla et. al. (2022), “Performance
evaluation and microbial community structure of a
modified trickling filter and conventional activated
The
performance and microbial community structure of a
Modified Trickling Filter (MTF) and a conventional

Activated Sludge Process (ASP) were analyzed in the

sludge process in treating urban sewage”,

context of urban sewage treatment. The MTF system,
operated with a hydraulic retention time (HRT) of 2
hours and effluent recycling, was found to outperform
the ASP system, which had an HRT of 8 hours,
particularly in terms of nitrogen removal. Both systems
achieved over 60% removal efficiency for chemical
oxygen demand (COD), ammonia-nitrogen (NH;-N),
and phosphate (PO4--P); however, MTF demonstrated
superior denitrification capability, with less than 5 mg/L
of nitrate-nitrogen (NO;™-N) detected in its effluent. A
key highlight of the study was the higher abundance of
nitrogen-removal functional genes such as amoA, nirK,
nirS, napA, narG, and nosZ in the MTF system,
indicating the dominance of simultaneous nitrification
and denitrification (SND) processes. Using Miseq
sequencing, the microbial communities in both systems
were characterized, revealing a dominance of
Chloroflexi,

Actinobacteriota. Notably, the co-occurrence of nitrifiers,

Proteobacteria, Planctomycetes, and

denitrifiers, aerobic denitrifiers, and anaerobic
ammonium oxidation (ANAMMOX) bacteria in the MTF
suggested a more diverse and functionally active
microbial ecosystem contributing to its enhanced
nitrogen removal. The findings of Shukla and Ahammad
(2022) underscore the potential of MTF as an efficient
alternative to conventional ASP systems, especially in
scenarios requiring compact design and effective

nutrient removal.

8 International Journal for Modern Trends in Science and Technology



3. RESEARCH METHODOLOGY

The project components related to sewerage system are
to be funded from the Central and State Government /
ULB funds. The eligibility of project components for
funding under the two streams of funds is shown below

in Figure 3.1.

COMPONENTS
TO BE FUNDED
BY STATE / ULB
/ Tied 15" FC
GRANTS

COMPONENTS
ELIGIBLE FOR
CENTRAL
FUNDING

1. Sewage TreatmentPlants
2. Interception and diversion

drains/ outfall sewer/ 1. Sewer Network

2. Strengthening of Municipal
Drains

trunk main sewer
3. Sewer & Septic ‘tank
cleaning machines

Fig.3.1: Components of Sewerage System eligible for
funding under SBM-U 2.0

Approach for Used Water management & FSM:

To amicably address used-water management
challenges under SBM 2.0, an integrated plan for a city is
to be prepared involving sewered and non-sewered
solutions including faecal sludge management and the
implementation maybe taken up as per the availability of
resources and priority in an incremental approach.

However, in some states and cities where already a

significant improvement is done in used-water

management, the same maybe taken up to saturation
level. The detailed approach are as follows:

1. Sewer Network in Core Sanitation Zone: ULBs
have to identify its “Core Sanitation Zone (CSZ)”,
defined as a zone which has at least 50% of the
town’s current population settled over an area
comprising about 20-30% of the town’s spread
(please refer to the diagram given below). The CSZ
will be provided with a sewer network to connect it
directly to the STP. The cost of the CSZ sewer
network will be borne entirely by the State/ ULB
from 15thFC Grants/ SFC Grants/ their own funds
etc. States/ UTs are expected to encourage the ULBs
to identify any suitable area in the city to provide a
sewer network. City can expand network coverage
based on necessity and availability of resources over

time. For upcoming new green field developments

3. Approach for

in and around towns, the provision of sewerage
network along with decentralized sewage treatment

facilities should be factored into planning.

2. Intercepting Used Water from open drains to

Sewer network: State is also required to strengthen
existing open drains carrying sullage/sewage and
connect the same to the sewer network, wherever
feasible, after providing suitable 1&D structures like
coarse screen, grit chamber, fine screen and settling
basin etc. before intercepting into sewer network.

Fringe Areas: For remaining
inhabitants residing in fringe areas outside the CSZ,
the town authorities may work out economically
judicious solutions, opting between continuing with
onsite disposal systems (septic tanks with soak pits)
and providing localized community level sewage
treatment plants for grey/ black water where feasible
or conveying it to STP depending on economics. The
septage from these households will continue to be
safely hauled to a designated STP under professional
arrangements. It is advised that the fringe areas may
try to strengthen their onsite disposal arrangements
by providing for soak pits where they are missing
and forcing the septic tank effluent into the ground,
adhering to IS 2470. However, due to practical
difficulties in providing sewerage systems to the
entire population, onsite sanitation systems are
encouraged in the fringe areas of the towns where it
is uneconomical to provide sewers and in areas
where it is difficult to provide sewer network. In
such cases, STPs along with co-treatment of faecal
sludge have been proven to be advantageous and

sustainable.
UW Management Approach for Class Il towns

P Strengthen On-site sanitation System
l_UWW m Approach for FSM
Approach for /
Adopt sewer network in a Class Il (50,000 -99,999) Co-treatment at STP

core area depending on
finances with State/ULB/

Treatment

15% FC/ NGT EC/ savings
from class IV/V/VI

During
implementation
period of STP

Less mechanized/nature-
based technologies like those
mentioned in class Il

In case of financial
constraint

Plan for DRE or
planted/unplanted

In case of land/any othes
constraint

Any STP technology as per
CPHEEO manual/advisories

Adopt |&D as an interim
measure for major flows,
network to be implemented
incrementally

drying beds on the
same land proposed for
STP

Fig.3.2: UW Management Approach for Class II towns

9 International Journal for Modern Trends in Science and Technology



UW Management Approach for Class Il towns Table 4.1: Comparison on the basis of treatment results
On-site ion System

UW Conveyance Appmad!  for FSM

P

SN | Parameter ASP | MBBR | SBR | UASB+EA | MBR

Approach for
Class Ill (20,000 - 49,999)
Wastewater -upto 5 MLD
Septage_ upto 25 KLD

50% ULBs (at Co-treatment at STP
discretion of State)

could adopt the

Treatment

approach for Class During 1. | BOD (mg/l) <20 <20 <10 <20 <5
IV towns 50 % of towns may adopt the technologies :‘::if:’;,"s“;:""

mentioned below :
Waste Stabilization Pond

But

O
Other 50% . — Plan for DRE or Sludge drying beds 2. | TSS (mg/l) <30 <30 <10 <30 <5
progressive towns or on the same proposed land for STP|
must adopt the ABR followed by Horizontal Gravel Filter
approach for Class ||

towns

B AT 3. Faecal Upto Upto Upto Upto Upto
O

kg e o N / Coliform, | 2<3 2<3 3<4 2<3 5<6
Conventional ASP log unit
Remaining cities to follow as per Class Il tows
4. T-N 10-20 10-20 70-80 10-20 70-80
. Removal
Fig.3.3: UW Management Approach for Class III towns efficiency,
%

UW Management Approach for Class IV towns
(ﬁ Strengthen On-site sanitation System

UW Conveyance m Approach for FSM
e

pproach for

Al /
Class IV (10,000 -19,999 Co-treatment at STP
Same as for Class V towns ass V(10,000 19,9%9) (Ccoestmentatste ]

Expected wastewater <2 MLD
Septages 10 KLD e

s implementation

network alignment and e Treatment N period of STP

cost [ \ : "
(" Weaste Stabilization Pond ) Plan for DRE on the same identifie
or land for STP

Aerated Lagoon
or

Comparison on Treatment Results

But DPR to suggest
possible core area

Anerobic Baffled Reactor
followed by Planted Gravel or

= (mesdevon ]

If not feasible due to
any valid reasons

|[ Same as for Class V towns )

Fig.3.4: UW Management Approach for Class IV towns

UW Management Approach -Class V-VI towns

UW Conveyance
s —l: ~

ASP MBBR SBR USAB+EA MBR

gthen On-site sanitation System —

Approach far FSM

/ \ Approach for - - N
{ Strengthening of existing \ Class V (5000 -9,999) /| Co-treatment at the nearest STP ~ . /
| municipal drains (if needed) I & Class VI (<5000) BOD (mg/l) TSS (l]’lgsl)
Expected Wastewater <1 MLD @ upto 25KM

- Continuity
- Lining .
*  Covering Ve

o Gty B Treatment
Towns aspiring for {

Septage <5 KLD one-way If no nearby STP

Graph 4.1: Comparison on Treatment Results

Plan for Cluster (Urban+ rural)
based/ alone FSTP using simple

[Pruvisiun of HH/Community Soak}ils technology like

Incremental sewer network in P ATEEICT T =s
a planned manner @ upto 25KM l

In case of high one-way If none of above is
ground water table/ For 10 KLD unit

sanitation

Table 4.2: Comparison on the basis of area requirement

g == & treatment costs

" .|“""’;3‘;‘i’?;;‘,?l}?;ﬁﬂ;’““”’. SN | Parameter | ASP | MBBR | SBR | UASB+EA | MBR

7- 1. | Average 900 450 450 1000 450
Fig.3.5: UW Management Approach for Class V-VI Area,
towns m? per
MLD
4. RESULTS AND DISCUSSION 2. | Average | 68 ) 68 7|8 300
Capital
4.1 COMPARISON OF DIFFERENT STP ope
TECHNOLGIES UNDER SBM- U 2.0 lacs/MLD
A Comparative study of different major technologies for 3. | Civil 60 60 30 65 20
sewage treatment has been made considering key Works, %
parameters such as performance, efficiency, treatment of t(.)ttall
Capita
costs, O&M costs, energy cost and land requirement. cozts

e
10 International Journal for Modern Trends in Science and Technology




4. | E&M 40 40 70 35 80 Technology
Works, % Power

of total requirement,
capital kWh/d/MLD
costs 3. | Total Daily 184.5 22250 | 1525 124.50 301.5

Power 0 0 0
Requirement
Comparison on Treatment Costs (avg)
kWh/d/MLD
300 4. | Daily Power | 4643 | 55.93 3843 | 3143 75.93
Cost (@6.0
per
kWh)/MLD/
h (including,

standby
power cost)
5.| Yearly Power | 4.07 4.90 3.37 2.75 665
cost, lacs
pa/MLD
Repairs Cost

ASP  MBBR  SBR USAB+EA MBR (Per MLD)
1| Civilworks | 194 | 130 | 104 | 211 -

Maintenance,
lacs pa/MLD
2. | E&M Works | 043 0.65 0.81 0.38 -
Maintenance,
lacs pa/MLD
3. | Annual 2.37 1.95 1.85 249 -
1200 repair Costs,
lacs pa/MLD

Capital Costs (Lacs/MLD)

Graph 4.2: Comparison on Treatment Costs

Comparison on Area Requirements

1000 900

800
Comparison on Power Costs

600 6.65

400

200

ASP MBBR SBR USAB+EA MBR

Capital Costs (Lacs/MLD)

Graph 4.3: Comparison on Area Requirements

ASP MBBR SBR USAB+EA  MBR

Table 4.3: Comparison on the basis of Operation & _
Annual Power Cost (Lacs/MLD)

Maintenance costs
Graph 4.4: Comparison on Power Costs

S Parameter ASP MBB SBR UASB+E MBR
N R A

Energy cost
(Per MLD)

1. | Avg. 180 220 150 120 300
Technology
Power
requirement,
kWh/d/MLD

2. | Avg. 4.5 2.50 2.50 4.50 2.50

e
11 International Journal for Modern Trends in Science and Technology




Comparison on Repairs Cost

249

SBR USAB+EA

Annual Repairs Cost (Lacs/MLD)

Graph 4.5: Comparison on Repairs Cost

Table 4.4: Criteria for selection Appropriate Treatment

Technology
SN | Parameter ASP MBBR | SBR UASB+EA| MBR
1.| Removal of | High Very Very High Very
BOD, COD, High | High High
TSS
2.| Faecal High Very Very High Very
Coliform High High High
Removal
3.| Nitrogen Low Medium| Very Low Medium
Removal High
4.| Phosphorous| Low Medium| Very Low Medium
Removal High
5.| Area High Medium| Medium| High Low
Requirement
6.| Energy High High Medium| Medium | Very
Requirement High
7.| Capital Cost | Medium | Medium| Medium| Medium | Very
High
8.| Repair Cost | High Medium| Medium| High Medium
9.| Skill High Medium| High Medium | Very
Requirement High
5. CONCLUSION
5.1 CONCLUSION
In conclusion, the investigation into used water

management under the Swachh Bharat Mission — Urban